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TEST RESULT CERTIFICATION

Applicant’'s Name...................... . Shenzhen FeatureTec Lighting Co., Ltd
Zone B, 11/F, Building H, Innovation Could Valley,
AdAress.....coeeeeeeeeeeeeeeeeeeeeea. : No 48 Paotai Road, Guangming District, Shenzhen 518106,
China
Manufacture's Name................ . Shenzhen Yongshen Lighting Co., Ltd
Address........ccoceevveenieenieeen, : 3/F, Building I, Xinghuiyuan Hi-Tech Park,No 13 Xinyuan Rd |,

Dalang Town, Dongguan 523770, China

Product Description

Product Name............ccccee... . Neon Rope Light
Model Name..........ccccoovevnnenee. : Blitzwill

Brand Name ........ccccccecveeeeeees. - BW-NLA

Series Model...........cccceceeveeeee.: FL—F02

Test Standards.........ccccccceueneeee. . FCC Part15.247
Test Procedure..........................  ANSI| C63.10-2013

This device described above has been tested by Flux Compliance Service Laboratory, the test
results show that the equipment under test (EUT) is in compliance with the FCC requirements. And it
is applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service
Laboratory, personal only, and shall be noted in the revision of the document..

Date of Test...........cccovvivieneen. :
Date (s) of performance of tests.: Sep 20, 2022 ~ Sep 26, 2022

Date of Issue............ccccueeueneee...l. Sep 26, 2022
TestResult..........cccooeevvvveieinnn, . Pass
Tested by : J ) {‘f 0 /{eﬂ
(Scott Shen)
Reviewed by : Duls
(Duke Qian)
Approved by [y o
f\{L | o
(Jack Wang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
KDB 558074 D01 15.247 Meas Guidance v05r02

Flux Compliance Service Laboratory

FCC Part 15.247,Subpart C
SStanqard Test Item Judgment Remark
ection
FCC 15.247 (a) (2) 6dB Bandwidth PASS -
FCC 15.247 (b) (3) Conducted Output Power PASS --
FCC 15.247 (e) Power Spectral Density PASS -
Band-edge and Spurious Emissions
FCC 15.247 (d) (Conducted) PASS -
FCC 15.247 (d) . , o
FCC 15.209 Radiated Spurious Emissions PASS _
FCC 15.205
FCC 15.247 (d) , .
FCC 15.209 Radiated Band Edge Compliance PASS _
FCC 15.205
FCC 15.207 Power Line Conducted Emission PASS _
FCC 15.203 Antenna requirement PASS _
15.205 Restricted Band Edge Emission PASS -

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report
(2) All tests are according to ANSI C63.10-2013

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye

Address: ; .
West Road Hi-Tech Industrial, Song shan lake Dongguan
Telephone: +86-769-27280901
Fax: +86-769-27280901
Laboray Accreditations:
FCC Test Firm Registration Number: 514908
CNAS Number: L15566
Designation number: CNO0127
A2LA accreditation number: 5545.01
ISED Number: 25801
CAB ID: CNO0097
Scope /
CAB Recognition Date Expiration
Organization identifier (yyyy-mm-dd) (yyyy-mm-dd)
FLUX COMPLIANCE SERVICE LABORATORY )
CNDO97 RSS-102(RFExp) RECOGNIZED
(2020-01-09) UNTIL:
Baohao Technology Building 1 No. 15 Gongye West . 2023-12-31
Road Hi-Tech Industrial Park Songsham Lake RSS-GEN
Dongguan, Guangdong. 523808 (2020-01-09) A2LA
PRC. ISO/EC
RSS-210 (2020-01-09) 17025: 2017
RSS-247 (2020-01-09) Expires:
2023-12-31
ISED#: 25801
Contact: Andy Yue
andv-vue(@fecs-lab.com

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.988 dB
3 Conducted Emission (9KHz-150KHz) +4.13 dB
4 Conducted Emission (150KHz-30MHz) +4.74 dB
5 All emissions radiated (9KHz -30MHz) +3.1 dB
6 All emissions,radiated(<1G) 30MHz-1000MHz +5.2dB
7 All emissions,radiated 1GHz -18GHz +4.66 dB
8 All emissions,radiated 18GHz -40GHz +4.31 dB

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF THE EUT

Product Name

Neon Rope Light

Trade Name Blitzwill
Model Name BW-NL1
Series Model FL—FO02

Model Difference

The above product with same circuit, PCB layout, electrical
parts, materials and wiring structures, the materials of
decorative accessories is same, For the product appearance
difference, the size is the same, but the color of the product is
different

Channel List

Please refer to the Note 2.

Operation frequency

IEEE 802.11b: 2412MHz-2462MHz
IEEE 802.11g: 2412MHz-2462MHz
IEEE 802.11n HT20: 2412MHz-2462MHz

Modulation:

IEEE 802.11b: DSSS (CCK, QPSK, BPSK)

IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20,: OFDM (64QAM, 16QAM, QPSK, BPSK)

Transmitter rate:

IEEE 802.11b: 1, 2, 5.5, 11 Mbps
IEEE 802.11g: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE 802.11n HT20: up to 150 Mbps,

Power supply

Input:AC 100-240V Output: DC 12V 3A 36W

Battery N/A
Hardware version number | V1.0
Software version number V1.0
Number of samples FCS202209116W01
S/N N/A

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.
Channel List
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447
3. Table for Filed Antenna
Ant. Brand l[\\l/lgrc:]ee: Antenna Type |Connector| Gain (dBi) NOTE
1 N/A N/A PCB antenna N/A 3.92 dBi Antenna

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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0000.2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product.

Block diagram of EUT configuration for test
Mode 1:
AC Power——»
Supply

EUT

Test software: the Beken WiFi Test Tool V1.6.0
The test softeware was used to control EUT work in continuous TX mode, and select test channel,
Wireless mode as below table

Tested mode, channel, and data rate information
Mode Setting Tx Power Channel Frequency
data rate (Mbps) (MHz)
(see Note)

8 1 LCHCH1 2412
IEEE 802.11b 8 1 MCH: CH6 2437
8 1 HCH:CH11 2462
20 6 LCH: CH1 2412
IEEE 802.11g 20 6 MCH: CH6 2437
20 6 HCH: CH11 2462
20 MCS8 LCH:CH1 2412
IEEE 802.11n HT20 20 MCS8 MCH: CH6 2437
20 MCS8 HCHCH11 2462

Note:
(1) According exploratory test, EUT will have maximum output power in those data rate, so those data

rate were used for all test,
(2) During the test, the dutycycle>98%, the test voltage was tuned from 85% to 115% of the

Nominal rate supply votage, and found that the worst case was the nominal rated supply condition, So

the report just shows that condition’s data

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

ltem Equipment Mfr/Brand Model/Type No. Sﬁgal Note
1 Adapter N/A HP24E-2401500-AE N/A N/A
Support units
ltem Equipment Mfr/Brand Model/Type No. S[\elgal Note
1 N/A N/A N/A N/A N/A
Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type 1/O cable should be specified the length in cm in [Length] column.
(3) “YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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2.4 EQUIPMENTS LIST

Radiation Test equipment

Kind of Equipment Manufacturer Type No. Company No. |Last calibration|Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-E001 2023.01.29 | 2024.01.28
Signal Analyzer R&S FSV40-N FCS-E012 2023.01.29 | 2024.01.28
Active loop Antenna ZHINAN ZN30900C FCS-E013 2023. 01.29 2024.01.28
Bilog Antenna SCHWARZBECK VULB 9168 FCS-E002 2023.01.29 | 2024.01.28
Horn Antenna SCHWARZBECK| BBHA 9120D FCS-E003 2023.01.29 | 2024.01.28
SHF-EHF Horn
Antenna (18G-40GHz) A-INFO LB-180400-KF FCS-E018 2023.01.29 | 2024.01.28
Pre'Amp"ﬂ‘;;(O'1 M-3G EMCI EM330N FCS-E004 | 2023.01.29 | 2024.01.28
Pre-Amplifier
(1G-18GHz) N/A TSAMP-0518SE | FCS-E014 2023.01.29 | 2024.01.28
Pre-Amplifier
(18G-40GHz) TERA-MW TRLA-0400 FCS-E019 2023.01.29 | 2024.01.28
Temperature & HTC-1 victor FCS-E005 | 2023.01.29 | 2024.01.28
Humidity
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESPI FCS-E020 2023. 01.29 2024.01.28
LISN R&S ENV216 FCS-E007 2023. 01.29 2024.01.28
LISN ETS 3810/2NM FCS-E009 2023. 01.29 2024.01.28
Temperature &
p HTC-1 victor FCS-E008 2023. 01.29 2024.01.28
Humidity
RF Connected Test
Kind of Equipment | Manufacturer Type No. Company No. | Last calibration | Calibrated until
MXA SIGNAL .

Analyzer Keysight N9020A FCS-E015 2023. 01.29 2024.01.28
Spectrum Analyzer Agilent E4447A MY50180039 2023. 01.29 2024.01.28
Spectrum Analyzer R&S FSV-40 101499 2023. 01.29 2024.01.28

Power Sensor Agilent UX2021XA FCS-E021 2023. 01.29 2024.01.28

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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3. 6DB BANDWIDTH

3.1 Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz

3.2 Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows

RBW: 100kHz
VBW: 300kHz
Detector Mode: Peak
Sweep time: auto
Trace mode Max hold

(3) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB relative to the maximum level measured in the fundamental emission

3.3 Test setup

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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3.4 Test results

TestMode Channel (MHz) | 6dB Bandwidth (MHz) Limit [MHz] Verdict
802.11b 2412MHz 14.943 0.5 Pass
802.11b 2437MHz 14.954 0.5 Pass
802.11b 2462MHz 14.901 0.5 Pass
802.11g 2412MHz 17.475 0.5 Pass
802.11g 2437MHz 17.382 0.5 Pass
802.119g 2462MHz 17.414 0.5 Pass
802.11n 20 2412MHz 18.295 0.5 Pass
802.11n 20 2437MHz 18.294 0.5 Pass
802.11n 20 2462MHz 18.290 0.5 Pass

3.5 Original Test Data
802.11b-CH2412MHZ

' Keysight Spectrum Analyzer - Occupied BW Eﬂ@@_
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO |
’Eenter Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None
—s— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 36 dB Radio Device: BTS
||10 dBIdiv Ref 20.00 dBm
Log

100

[uuli]

-10.0

200

-30.0

4010 A

500

600

700

|Center 2.412 GHz Span 20 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.533 ms
Occupied Bandwidth Total Power 13.7 dBm
14.943 MHz
Transmit Freq Error -20.919 kHz % of OBW Power 99.00 %
x dB Bandwidth 11.45 MHz x dB -6.00 dB
IMSG I .STATUS:

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b-CH 2437MHZ

s Keysight Spectrum Analyzer - Occupied BW o)l ]
RL [ RF [s0q AC | | | SENSE:PULSE] [ ALIGN AUTO |
Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radic Std: None
«p. Trig: Free Run Avg|Hold:>10/10
I #FGain:Low #Atten: 36 dB Radie Device: BTS
||10 dBldiv Ref 20.00 dBm
Log
10.0
0.00
e e as e o ine L il it o o e o il P gL A Loy
200
300 |—
400 e
500
600
70,0
|Center 2437 GHz Span 20 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.533 ms
Occupied Bandwidth Total Power 12.7 dBm
14.954 MHz
Transmit Freq Error -26.598 kHz % of OBW Power 99.00 %
x dB Bandwidth 11.92 MHz x dB -6.00 dB
IMSG STATUS | i
802.11b-CH 2462MHZ
s Keysight Spectrum Analyzer - Occupied BW o] ]
RL [ RF [s0q AC | | | SENSE:PULSE] [ ALIGN AUTO |
Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radic Std: None
«p. Trig: Free Run Avg|Hold: 10110
I #FGain:Low #Atten: 36 dB Radie Device: BTS
||10 dBldiv Ref 20.00 dBm
Log
10.0
0.00
0.0 — P e Aa g AP V1 D et il ot it e LAt i PO i L
20,0 -
300 |
400 b
500
600
70,0
|Center 2,462 GHz Span 20 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.533 ms
Occupied Bandwidth Total Power 12.5 dBm
14.901 MHz
Transmit Freq Error 43.343 kHz % of OBW Power 99.00 %
x dB Bandwidth 11.83 MHz x dB -6.00 dB
IMSG STATUS | i

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11g H2412MHz

ENERE

RL | RF [500 AC |

| | SENSE:PULSE] [ ALIGN AUTO |

E Keysight Spectrum Analyzer - Occupied BW

[Center Freq 2.412000000 GHz |

Center Freq: 2.412000000 GHz

«p. Trig: Free Run

Avg|Hold:>10/10

Radic Std: None

I #FGain:Low #Atten: 36 dB Radie Device: BTS
||10 dBldiv Ref 20.00 dBm
Log
100
000
100 —
200
30,0
400 :
-50.0 |
-50.0
700
|Center 2412 GHz Span 24 MHz
Res BW 100 kHz #/BW 300 kHz Sweep 3ms
Occupied Bandwidth Total Power 8.84 dBm
17.475 MHz
Transmit Freq Error -29.453 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.19 MHz x dB -6.00 dB
IMSG ISTATUS | i
802.11g CH2437MHz
=

RL | RF [500 AC |

| SENSE:PULSE] [ ALIGN AUTO |

Center Freq: 2.437000000 GHz

E Keysight Spectrum Analyzer - Occupied BW

|
[Center Freq 2.437000000 GHz |

«p. Trig: Free Run

Avg|Hold: 10110

Radic Std: None

I #FGain:Low #Atten: 36 dB Radie Device: BTS
||10 dBldiv Ref 20.00 dBm
Log
10.0
fifi]
100 =
200
300
ann .
600 Bt
500
700
|Center 2437 GHz Span 24 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3 ms
Occupied Bandwidth Total Power 7.64 dBm
17.382 MHz
Transmit Freq Error -65.704 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.32 MHz x dB -6.00 dB
IMSG STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901

http://www.FCS-lab.com
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802.11g CH2462MHZ

Keysight Spectrum Analyzer - Occupied BW

= e

RL [ RF [s00 ac |

| SENSE:PULSE] |

ALIGN AUTO |

E
[
[Center Freq 2.462000000 GHz |

Center Freq: 2.462000000 GHz
—s— Trig: Free Run

Radio Std: None
Avg|Hold: 10/10

I | #FGain:Low #Atten: 36 dB Radio Device: BTS
||10 dBldiv Ref 20.00 dBm
Log
100
000
-10.0 ™
200 (il
-30.0
-40.0
500 bt
-60.0
-70.0
|Center 2.462 GHz Span 24 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3 ms
Occupied Bandwidth Total Power 7.32 dBm
17.414 MHz
Transmit Freq Error -58.885 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.18 MHz x dB -6.00 dB
IMSG .STATUS: l
802.11n 20-2412MHz

RL | RF [500 AC |

| SENSE:PULSE] [

ALIGN AUTO |

ENENE

E Keysight Spectrum Analyzer - Occupied BW

[Center Freq 2.412000000 GHz |

Center Freq: 2.412000000 GHz

Trig: Free Run

Radic Std: None
Avg|Hold: 10110

-
I #FGain:Low #Atten: 36 dB Radie Device: BTS
||10 dBldiv Ref 20.00 dBm
Log
10.0
fifi]
100
200
300
400 ras [
500 Lprmn,d
500
700
|Center 2412 GHz Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms
Occupied Bandwidth Total Power 8.87 dBm
18.295 MHz
Transmit Freq Error -2.027 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.12 MHz x dB -6.00 dB
IMSG STATUS | i

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11n 20-2437MHz

' Keysight Spectrum Analyzer - Occupied BW \iﬂi/@_
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO |
’Eenter Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None
—s— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 36 dB Radio Device: BTS
||10 dBldiv Ref 20,00 dBm
Log
100
000
-10.0
00 : e
-30.0
-40.0 : i
00 |t fTa T
-50.0
-70.0
|Center 2.437 GHz Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms
Occupied Bandwidth Total Power 7.85 dBm
18.294 MHz
Transmit Freq Error -95 Hz % of OBW Power 99.00 %
x dB Bandwidth 18.25 MHz x dB -6.00 dB
vsc sratus| I
802.11n 20-2462MHz
' Keysight Spectrum Analyzer - Occupied BW \iﬂi/@_
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO | -
’Eenter Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None
—s— Trig: Free Run Avg|Hold: 10/10
I | #FGain:Low #Atten: 36 dB Radio Device: BTS
||10 dBldiv Ref 20,00 dBm
Log
100
000
-10.0 =
00 i
-30.0
-40.0
500 fhe = : L i
-50.0
-70.0
|Center 2.462 GHz Span 26 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms
Occupied Bandwidth Total Power 7.50 dBm
18.290 MHz
Transmit Freq Error 10.831 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.23 MHz x dB -6.00 dB
vsc sratus| I

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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4 CONDUCTED OUTPUT POWER

4.1 limit

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

4.2 test procedure
a. Connect each EUT’s antenna output to power sensor by RF cable and attenuator
b. Measure the PK output power of each antenna port by power sensor.

4.3 TEST SETUP

0
Spectrum Analyzer EUT
4.5 test results

TestMode Channel (MHz) | Result (dBm) Limit (dBm) | Verdict
802.11b 2412MHz 11.52 30 Pass
802.11b 2437MHz 10.53 30 Pass
802.11b 2462MHz 10.25 30 Pass
802.11g 2412MHz 11.24 30 Pass
802.11g 2437MHz 10.10 30 Pass
802.11g 2462MHz 9.75 30 Pass
802.11n 20 2412MHz 11.26 30 Pass
802.11n 20 2437MHz 10.27 30 Pass
802.11n 20 2462MHz 9.94 30 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11b data

802.11b 2412 MHz

802.11b 2437 MHz

SENSE:PULSE] [ ALIGN AUTO

RL R [s00 AC
ICenter Freq 2.462000000 GHz |

Center Freq: 2.462000000 GHz Radio Std: None

Trig: Free Run AvglHold:>10/10
| #FGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 20.00 dBm

Log,

10,

o S ST 177, S

-10.

-20.

-30.0

400

500
-60.
20 10.2dBm
Center 2.462 GHz Span 20 MHz,
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms|

Channel Power

10.25 dBm /20 MHz

Power Spectral Density

-62.76 dBm /Hz

sTatus

- Channel Power =R - Channel Power =R
RL R [s00 AC [ SENSEPULSE] [ ALIGN AUTO RL R [s00 AC [ SENSEPULSE] [ ALIGN AUTO
[Center Freq 2.412000000 GHz ] Center Freq: 2.412000000 GHz Radio Std: None [Center Freq 2.437000000 GHz ] Center Freq: 2.437000000 GHz Radio Std: None
—— Trig: Free R AvglHold:>10/10 —— Trig: Free R AvglHold:>10/10
‘ #FGain:Low #Atten: 36 dB Radio Device: BTS ‘ #FGain:Low #Atten: 36 dB. Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log! Log
00| 10
o 0. - —
-10. -10.
-20. -20.
-30.0 -30.0
400 400
500 500
-60. -60.
20 115d8m 20 10.5/d8m
! !
Center 2412 GHz Span 20 MHz, Center 2.437 GHz Span 20 MHz,
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms| #Res BW 1 MHz #VBW 3 MHz Sweep 1ms|
Channel Power Power Spectral Density Channel Power Power Spectral Density
11.52 dBm /20 MHz -61.49 dBm /Hz 10.53 dBm /20 MHz -62.48 dBm /Hz
use staus use staus
[ Keysi - Channel Power [E=REEE]

Flux Compliance Service Laboratory
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802.11g data

802.11g 2412 MHz

802.11g 2437 MHz

[ Keysight Spectrum Analyzer - Channel Power

[l

[ Keysight Spectrum Analyzer - Channel Power

SENSEPULSE] ALIGN AUTO

enter Freg 2 452000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
Go  Trig: FreeRun Avg|Hold:>10/10
‘ #FGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log

10.

000

100
00

30,0

400

50,0

-60.0

700

7

Center 2.462 GHz
#Res BW 1 MHz

#VBW 3 MHz

Span 25.77 MHz,
Sweep 1ms|

Channel Power

9.75 dBm /20 MHz

Power Spectral Density

-63.26 dBm /Hz

sTATUS

[E=SE=E
RL RE__ 500 AC I SENSEPULSE] ALTGN AUTO RL R [s0@ AC I SENSEPULSE] ALTGN AUTO
[Center Freq 2.412000000 GHz Center Freg: 2.412000000 GHz Radio Std: None [Center Freq 2.437000000 GHz Center Freg: 2.437000000 GHz Radio Std: None
= Trig: Free Run ‘AvglHold:>10110 = o Trig: FreeRun AvglHold:>10/10
‘ #FGain:Low #Atten: 36 dB Radio Device: BTS ‘ #FGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm

Log Log

10, 10,

0.00 000

100 100

00 00

300 300

-40.0 -40.0

-50.0 -50.0

-60.0 -60.0

S T1.2dBm S 10.1|dBm

Center 2.412 GHz Span 25.79 MHz, Center 2.437 GHz Span 25.97 MHz,
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms| #Res BW 1 MHz #VBW 3 MHz Sweep 1ms|

Channel Power Power Spectral Density Channel Power Power Spectral Density
11.24 dBm /20 MHz -61.77 dBm /Hz 10.10 dBm /20 MHz -62.91 dBm /Hz

use sTaTuS use sTaTuS

qulngpedmmAnalyxel ‘Channel Power [N

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11n data
802.11b 2412 MHz 802.11b 2437 MHz

[ Keysight Spectrum Analyzer - Channel Power [E=m= [ Keysight Spectrum Analyzer - Channel Power [E=RE=R]
RL RE__ 500 AC I SENSEPULSE] ALTGN AUTO RL ®_ 500 A I SENSEPULSE] ALTGN AUTO
[Center Freq 2.412000000 GHz Center Freg: 2.412000000 GHz Radio Std: None [Center Freq 2.437000000 GHz Center Freg: 2.437000000 GHz Radio Std: None
= Trig: Free Run ‘AvglHold:>10110 = o Trig: FreeRun ‘AvglHold:>10110
‘ #FGain:Low #Atten: 36 dB Radio Device: BTS ‘ #FGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log Log
10, 10,
0.00 000
100 100
00 00
300 300
-40.0 -40.0 —
-50.0 -50.0
-60.0 -60.0
S T1.3dBm S 10.3/dBm
Center 2.412 GHz Span 27.18 MHz, Center 2.437 GHz Span 27.37 MHz,
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms| #Res BW 1 MHz #VBW 3 MHz Sweep 1ms|
Channel Power Power Spectral Density Channel Power Power Spectral Density
11.26 dBm /20 MHz -61.75 dBm /Hz 10.27 dBm /20 MHz -62.74 dBm /Hz
use sTaTuS use sTaTuS
KqﬂngpedmmAnalyxel ‘Channel Power [N
I SENSEPULSE] ALTGN AUTO
[enter Freg 2 452000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
o Trig: FreeRun ‘AvglHold:>10110
‘ #IFGain:Low #Atten: 36 dB Radio Device: BTS

10 dBidiv____Ref 20.00 dBm
Log
10,

000

100
00

30,0

400 bz

50,0

-60.0

700

aagen
Center 2.462 GHz Span 27.34 MHz,
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms|
Channel Power Power Spectral Density
9.94 dBm /20 MHz -63.07 dBm /Hz
use sTatus

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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5. POWER SPECTRAL DENSITY

5.1 LIMIT

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3 kHz band during any time interval of continuous
transmission.

5.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz < RBW < 100 kHz

VBW: = 3RBW

Span 1.5 times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude level
within the RBW
(4) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 TEST SETUP

Spectrum Analyzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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5.4 TEST RESULTS

TestMode Channel (MHz) Result Limit Verdict
(dBm/3KHz) (dBm/3KHz)
802.11b 2412MHz -18.233 8 Pass
802.11b 2437MHz -18.613 8 Pass
802.11b 2462MHz -19.935 8 Pass
802.11g 2412MHz -22.615 8 Pass
802.11g 2437MHz -23.607 8 Pass
802.11g 2462MHz -22.959 8 Pass
802.11n 20 2412MHz -23.293 8 Pass
802.11n 20 2437MHz -21.664 8 Pass
802.11n 20 2462MHz -24.126 8 Pass

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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5.5 original test data

802.11b-2412MHz

E KepsghtSpectrum Anlyee - Swept S =o )
RL [ RF [s0q AC | | | SENSE:PULSE] | ALIGN AUTO | 3
[Center Freq 2.412000000 GHz | - Avg Type: Log-Pwr TRAGEJ123 45 6
PNO: Fast GO Trig: Free Run TYPE] M ¥AAAAAARA-
IFGain:Low #Atten: 30 dB pErEE g e
Mkr1 2.412 848 GHz
Ref Offset 0.6 dB
10 dBidiv  Ref -8.23 dBm -18.233 dBm
JLog
01
182 ,WIIUHL ”k
282 L, INWMWW 1 } AM w Wﬁmwn L
MW 1l i
382 Iﬂ«[“wwm.m %
482
£52
662
782
852
952
Center 2.412000 GHz Span 17.68 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 1.864 s (1001 pts)
IMSG‘ STATUS%

802.11b-2437MHz

Keysight Spectrum Analyzer - Swept SA ey e @
RL [ RF [soe  ac | | SENSE:PULSE] [ ALIGN AUTO | 3
Eenter Freq 2.437000000 GHz Avg Type: Log-Pwr TRACE[1 23256

TYPE| M ¥AAAAAY
DeET|P PPPP P

Trig: Free Run

PNO: Fast
=% gasen: 3048

IFGain:Low

Ref Offset 0.5 dB

10 dB/div Ref -8.61 dBm
JLog

Mkr1 2.438 162 GHz
-18.613 dBm

-168

286

Re)

01
prwwwwwwww ,

‘r"ul‘Jhul im I
|

-45 6

586

G5B

TEB

-Ba.6

955

Center 2.437000 GHz
Res BW 3.0 kHz

Span 17.88 MHz
Sweep 1.885 s (1001 pts)

#VBW 10 kHz

IMSG‘

sTaTUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901

http://www.FCS-lab.com



——-i\\

| gl S— ]
N Page 27 of 58 Report No.: FCS202209116W01

802.11b-2462MHz

E Keysight Spectrum Analyzer - Swept SA. e o )
RL [ RF [500 AC | | | SENSE:PULSE | ALIGN AUTO | ;
[Center Freq 2.462000000 GHz | - Avg Type: Log-Pwr TRAGEJ123 45 6
PNO: Fast GO Trig: Free Run TYPE] M AAAAARARA-
IFGain:Low #Atten: 30 dB per|P PR PRP
Mkr1 2.460 971 GHz
Ref Offset 0.6 dB
10 didiv  Ref -9.93 dBm -19.935 dBm
JLog
1
199 ; 0 W,M M
T O A
299 "‘“v‘“ﬁll}"ﬂmwmwwh W YWMW\J{ JWWW Py 1
it i
399 I\r _h'lh
Tl |
499
539
699
749
899
999
Center 2.462000 GHz Span 17.74 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 1.871 s (1001 pts)
IMSG‘ STATUS%
802.11g-2412MHz
e GRUSHEL O A B S SWepT oA T e
RL [ RF [soe  ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 2.412000000 GHz | - Avg Type: Log-Pwr TRACE[1]23 2 5 6
PNO: Fast (50  11ig: FreeRun TYPE M WA
IFGain:Low #Atten: 30 dB DEv| R RREP P
Mkr1 2.409 473 GHz
Ref Offset 0.5 dB
10 dBidiv Ref -12.61 dBm -22.615 dBm
JLog
1
226

L i

428

It

==

526

g N .
“he i

B2B
926
-103
Center 2.41200 GHz Span 25.79 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.719 s (1001 pts)
IMSG‘ STATUSE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11g-2437MHz

s Keysight Spectrum Analyzer - Swept SA o ]
RL [ RF [500 AC | | | SENSE:PULSE | ALIGN AUTO |
[Center Freq 2.437000000 GHz | - Avg Type: Log-Pwr TRACERT23 45 6
PNO: Fast GO Trig: Free Run TYPE] ;Im
IFGain:Low #Atten: 30dB DET]

Ref Offset 0.5 dB
10 dBldiv
JLog

Ref -13.61 dBm

Mkr1 2.429 529 GHz
-23.607 dBm

Wity

g

WMWMWMW

238

336 'M
436 Nwrirr[
536 Mﬂ“}

B3

Tl

-T36

536

936

-104

Center 2.43700 GHz
Res BW 3.0 kHz

Span 25.94 MHz
Sweep 2.735 s (1001 pts)

#VBW 10 kHz

IMSG‘

STATUS !

802.11g-2462MHz

= T T

| | SENSE:PULSE] | ALIGN AUTO |

TS DA e SepIoR
lc

Avg Type: Log-Pwr TRACE

456
TYPE| M ¥AAAAY
beET|P PPPP P

Trig: Free Run

PNO: Fast
=% gasen: 3048

IFGain:Low

Mkr1 2.465 711 GHz
-22.959 dBm

1

¢
R

L RN

gk S T

L

iy

RL [ RF [500 AC
enter Freq 2.462000000 GHz
Ref Offset 0.5 dB
I1L%B.'div Ref -12.96 dBm

230
30 i
430 dﬂr
530 mﬂ
530 i
T
830
930
-103

Center 2.46200 GHz
Res BW 3.0 kHz

Span 25.77 MHz

#VBW 10 kHz Sweep 2.717 s (1001 pts)

IMSG‘

sTaTUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11n 20-2412MHz

s Keysight Spectrum Analyzer - Swept SA B
RL [ RF [500 AC | | | SENSE:PULSE | ALIGN AUTO |

[Center Freq 2.412000000 GHz | - Avg Type: Log-Pwr TRAGEJ123 45 6
PNO: Fast GO Trig: Free Run TYPE] M ¥AAAAAARA-
IFGain:Low #Atten: 30 dB per|P PR PRP

Mkr1 2.407 301 GHz
Ref Offset 0.6 dB
ll%gB!div Ref -13.29 dBm -23.293 dBm

233

’1
- AR,
N ]

£33 i r

Ly i

733

3.3
833
103
Center 2.41200 GHz Span 27.48 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.898 s (1001 pts)
IMSG‘ STATUS%
802.11n 20-2437MHz
Ry IgRT Spectiat ARa e SHaRT S =T ]
RL [ RF [soe  ac | | | SENSE:PULSE] | ALIGN AUTO |
[Center Freq 2.437000000 GHz | - Avg Type: Log-Pwr TRACE[1723 25 6
PNO: Fast 0 Trig: Free Run TYPE| MIWAAMAY
IFGain:Low #Atten: 30 dB pef|E EREHF
Mkr1 2.437 000 GHz
Ref Offset 0.5 dB
10 dBidiv  Ref -11.66 dBm -21.664 dBm
JLog
1
27

- (*m i ﬁiuﬁw.ﬁ lr%{% J”W Iwmumnmww@%
! by

517 p

N b
o ghs,

17
917
102
Center 2.43700 GHz Span 27.37 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.886 s (1001 pts)
IMSG‘ STATUSE

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11n 20-2462MHz

Keysight Spectrum Analyzer - Swept SA =
RL [ RF [500 AcC | [ [ SENSE:PULSE [ ALIGN AUTO | :
[Center Freq 2.462000000 GHz | - Avg Type: Log-Pwr TRAGEJ123 45 6

PNO: Fast GO  1rig: FreeRun TYPE] M AR

IFGain:Low #Atten: 30 dB bef[E ERERE

Ref Offset 0.5 dB Mkr1 2.462 602 GHZ

| Ref -14.13 dBm -24.126 dBm

241

Pl it ALY O

441

[

541 PI F
B4 1 JI“ W
741 : rlf, erul

B4

841

-104

Center 2.46200 GHz Span 27.34 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.883 s (1001 pts)
IMSG‘ STATUS%

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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6. Band edge and spurious(conducted)

6.1 LIMIT
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be at
least 30dB below that in the 100kHz bandwidth within the band that contains the highest level of the
desired power.

6.2 TEST PROCEDURE
(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(2) Establish a reference level by using the following procedure:

Center frequency DTS Channel center
frequency

RBW: 100kHz

VBW: 300kHz

Span 1.5times the DTS bandwidth

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(3) Establish Allow the trace to stabilize, use the peak marker function to determine the maximum peak
power level to establish the reference level.

(4) Set the spectrum analyzer as follows:

RBW: 100kHz

VBW: 300kHz

Span Encompass frequency range to be
measured

Number of measurement points >span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of

all unwanted emissions outside of the authorized frequency band

6.3 TEST SETUP

Spectrum Analayzer EUT

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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6.5 TEST RESULTS

Eut set mode CH or Frequency Result
802.11b CH1 Pass
CH11 Pass
802.11g CH1 Pass
CH11 Pass
802.11n 20 CH1 Pass
CH11 Pass

6.5 Original test data

802.11b Low CH

s Keysight Spectrum Analyzer - Swept SA = A @_
RL [ RF [soe  ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 2.366000000 GHz | s o Avg Type: Log-Pwr TRes fzgese
PNO: Fast ( rig: Free Run VAR
Fooiow  #Atten: 30 dB beT|P PP PP P
Ref Offset 0.5 dB Mkr1 2.412 46 GHz
10 dBidiv  Ref 6.67 dBm -3.328 dBm
Log
01
333 -
e
133 T
233 f/ N 333508
{
-333 IJ' \
433 24 \.\
533 Mf Yooy .
5 ST ST RO (S P 45 L TP e v e vy N B R &
733
833

Start 2.30000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.43200 GHz
Sweep 12.67 ms (1001 pts)

g

2.412 46 GHz -3.328 dBm
2.338 02 GHz -58.259 dBm
2.398 47 GHz -50.837 dBm
2.400 06 GHz -61.194 dBm

g~ [ Ficron T rucronwon]

(T

STATUS |

Flux Compliance Service Laboratory
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802.11b High CH

s Keysight Spectrum Analyzer - Swept SA = e
RL [ RF [soe  ac | | | SENSE:PULSE] [ ALIGN AUTO |
Eenter Freq 2.471000000 GHz | - Avg Type: Log-Pwr TRACE 56
PNO: Fast 0 Trig: Free Run TYPEM A
IFGain:Low #Atten: 30 dB g i i
T —— Mkr1 2.462 416 GHz
10 dB/div Ref 5.71 dBm -4.281 dBm
Log 01
429 o] S v
143 p o
243 r'l”‘[‘f \'\ -24 23 dBm|
343 /f 5
-44.3 \
de‘ \,\M 3 3 4
I e T B e TR T G S R, A
54.3
743
643
Start 2.44200 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 35.600 ms (1001 pts)
N[1[Ff 2.462 416 GHz -4.291 dBm
2N 1 f 2.483 528 GHz -57.964 dBm
3N 1 f 2.488 516 GHz -56.803 dBm
4 N 1 f 2.496 636 GHz -68.142 dBm
5 E
6
7
8
9
10 Ml
1 -
MsG STATUS |
802.11g low CH
s Keysight Spectrum Analyzer - Swept SA = e
RL [ RF [soe  ac | | | SENSE:PULSE] [ ALIGN AUTO | :
[Center Freq 2.366000000 GHz | - Avg Type: Log-Pwr TRACEN1]23 45 6
PNO: Fast (50  11ig: FreeRun TYPE] M WAAAAAY
IFGain:Low #Atten: 30 dB g i i
T —— Mkr1 2.413 26 GHz
10 dB/div Ref 1.98 dBm -8.024 dBm
Log 1
-8.02 r-waJWu-..ﬂ mﬁ
180
=280 J I] -28 .02 dBm)|
-38.0 i?]I ]"\
480 - - .M;,L,,-w""”ﬁﬂ U\,%MM‘
Bl e e e e e e ey T e Al v e
660
780
-Be.0
Start 2.30000 GHz Stop 2.43200 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 12.67 ms (1001 pts)
2.413 26 GHz -8.024 dBm
2.320 72 GHz -58.829 dBm
2.398 87 GHz -47.752 dBm
2.400 06 GHz -47.201 dBm

i '

IMSG STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901 http://www.FCS-lab.com
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802.11g High CH

' Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe  ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 2.471000000 GH=z | - Avg Type: Log-Pwr
PNO: Fast 50 Trig: Free Run
IFGain:Low #Atten: 30dB

Mkr1 2.454 470 GHz

Ref Offset 0.5 dB
||10 deidiv  Ref 0.79 dBm -8.213 dBm
Log 01

ol mﬂ—“,"memJLMﬂ.w\Wkamenﬂm“

a2

-19.2

-28 21 dBm)|

292

i l
392 d i
492 - o — 2 4
o by Vil ] r\,uwmﬂ&k, o Y S LA ) 1&{]

£92

792

892

Start 2.44200 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.600 ms (1001 pts)

N[1[Ff 2.454 470 GHz -9.213 dBm
2N 1 f 2.483 528 GHz -57.864 dBm
3N 1 f 2.487 704 GHz -54.581 dBm
4 N 1 f 2.499 652 GHz -67.359 dBm
5 B
6
7
8
9
10 Ml
1 -
< i | 3
vsc oratus| o
802.11n20 Low CH
s Keysight Spectrum Analyzer - Swept SA o e
RL [ RF [soe  ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 2.366000000 GHz | - Avg Type: Log-Pwr TRACEN1]23 45 6
PNO: Fast (50  11ig: FreeRun TYPE] M ¥WAAAAAY
IFGain:Low #Atten: 30 dB g L i
T —— Mkr1 2.412 07 GHZz
10 dBidiv Ref 5.76 dBm -4.242 dBm
Log ’1
-4.24 r
s [ PRNENVAVRNSRIE]
242 ‘I l=l -24 24 dBm)|
/ i
-34.2 :%4 "ﬂ
-44.2 W
642 ? S X r\‘w.lww
e b T b e i P a8 P Bt P AR st Tt
542
-74.2
642
Start 2.30000 GHz Stop 2.43200 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 12.67 ms (1001 pts)
2.412 07 GHz -4.242 dBm
2.329 96 GHz -57.964 dBm
2.398 87 GHz -50.016 dBm
2.400 06 GHz -46.952 dBm
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IMSG STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11n20 High CH

o Keysight Spectrum Analyzer - Swept SA =)o e
RL RF [soe  ac | | | SENSE:PULSE] ALIGN AUTO | 5
[Center Freq 2.471000000 GHz Avg Type: Log-Pwr Ti‘ﬁi UL AaE;

beTlP PPPPP

PNO: Fast (50 Trig: Free Run
IFGain:Low #Atten: 30 dB
Mkr1 2.462 068 GHz
Ref Offset 0.5 dB
||10 dBidiv  Rer 3.31 dBm -8.490 dBm
Log 91
-6.43 ‘
BS flﬂl. Lohcotne ol s ot
25 )J {\ =l
e F'I"r 5\[,1
465 If - 5 5 .
565 o itk ™ N e i, et
= L T A AR A A e e
665
-76.45
864

Start 2.44200 GHz
Res BW 100 kHz

Stop 2.50000 GHz
Sweep 5.600 ms (1001 pts)

#VBW 300 kHz

s
LoV~ EWN

2.462 068 GHz -6.490 dBm
2.483 528 GHz -57.234 dBm
2.485 964 GHz -54.695 dBm
2.497 216 GHz -56.809 dBm

n

(T |

IMSG

STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901

http://www.FCS-lab.com




——-t\\
=
N Page 36 of 58 Report No.: FCS202209116W01

Spurious emissions
(802.11b) Lowest channel

30MHz-25GHz

Kt ht Spectriim Aahyser S SWeptSA . ]
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 12.515000000 GHz | s o Avg Type: Log-Pwr THes fzgese
PNO: Fast © TG Rreen Ml LA L
IFGain:Low 7 satten: 3048 DR RRPEP

Mkr1 2.414 6 GHz

Ref Offset 0.5 dB
||1L% deidiv  Ref 5.50 dBm -4.504 dBm

g
-4.560 ’1

-145

-23.33 UEI=rr:I

245

-34.5
4

-44.5 ) v

545

Hd 5

Fa45

545

Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts

N 1[f 2.414 6 GHz -4.504 dBm
2N 1 f 2.696 2 GHz -56.461 dBm
3N 1 f 7.3331 GHz -56.518 dBm
4 N 1 f 24.301 5 GHz -46.720 dBm
5 =
6
7
8
9
10 Ml
1 -
< i | 3
= [erarus] -
802.11b Middle CH, 2437MHz
' Keysight Spectrum Analyzer - Swept SA == @
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr o [ETR R
PNO: Fast 0 Trig: Free Run DEFF; vy

IFGain:Low #Atten: 30dB

Mkr1 2.439 0 GHz

Ref Offset 0.5 dB
||1L% deidiv  Ref 3.47 dBm -6.532 dBm

g
-6.53 01

-16.5

-23.92 dBm)|

265

365

-46.5

565

6 5 [

765

865

Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts

|Start 0.03 GHz Stop 25.00 GHz

24390 GHz -6.532 dBm

2.6731GHz -56.179 dBm
7.0559 GHz -56.800 dBm
24.789 0 GHz -47.269 dBm

n

i '

IMSG STATUS |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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802.11b High CH, 2462MHz
30MHz-25GHz

RL [ RF [soe ac | | | SENSE:PULSE] ALIGN AUTO |

= e

' Keysight Spectrum Analyzer - Swept SA
[Center Freq 12.515000000 GHz | Avg Type: Log-Pwr

TRACE

= Trig: Free Run TYPE|M
Iﬁgghff;\[u & #Atten: 30 dB DET|P
Ref Offset 0.5 dB Mkr1 2.465 2 GHz
10 dBidiv Ref 2.85 dBm -7.147 dBm

g
715 91

172

-24.23 dBn|

272

=372
472

a7 2

672

T2
872

| Start 0.03 GHz

Res BW 100 kHz #VBW 300 kHz

Sweep 2,387 s (40001 pts

Stop 25.00 GHz

n

24652 GHz -7.147 dBm
2 N 1 32767GHz  -55796 dBm
3 N 1 57806GHz  -56.090 dBm
4 N 1 247684GHz  -48.329 dBm
5
6
7
8
9
10
11
< i
=3 Jomamus|

802.11g Low CH, 2412MHz
30MHz-25GHz

o Keysight Spectrum Analyzer - Swept SA o e @
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 12.515000000 GHz | Avg Type: Log-Pwr s ETTET

PNO: Fast (50 Trig: Free Run
IFGain:Low #Atten: 30 dB

beT|P PPPPP

Ref Offset 0.5 dB
1LU dBidiv  Ref -1.70 dBm
0g

Mkr1 2.419 0 GHz
-11.696 dBm

g
-7 ’1

{3 dFim|

217

37

417
E17

B1.7 o
-7

B1.7
a7

Start 0.03 GHz
#VBW 300 kHz

Res BW 100 kHz

Sweep 2,387 s (40001 pts

Stop 25.00 GHz

n

24190 GHz -11.696 dBm
3.270 5 GHz -55.480 dBm
5.796 8 GHz -56.759 dBm
241854 GHz -47.893 dBm
wsa| oratus|

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901

http://www.FCS-lab.com
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802.11g Middle CH, 2437MHz
30MHz-25GHz

=

' Keysight Spectrum Analyzer - Swept SA
RL [ RF [soe ac | | | SENSE:PULSE] ALIGN AUTO |
i

enter Freq 12.515000000 GHz | Avg Type: Log-Pwr

TRACE

= Trig: Free Run TYPE|M
Iﬁgghff;\[u & #Atten: 30 dB DET|P
Ref Offset 0.5 dB Mkr1 2.430 9 GHz
10 dBidiv Ref 0.56 dBm -9.441 dBm

g
-9.44 “1

-19.4

-23.92 dBm|

294

-394
-49.4

694 ey

9.4

794
594

Start 0.03 GHz
Res BW 100 kHz #VBW 300 kHz

Sweep 2,387 s (40001 pts

Stop 25.00 GHz

2.4309 GHz -9.441 dBm

n

2 N 31556GHz  -55.937 dBm
3 N 63037GHz  -55933 dBm
4 N 24B377GHz  -47.869 dBm
5
6
7
8
9

10

11

< i

MSG [STATUS |

802.11g High CH, 2462MHz
30MHz-25GHz

' Keysight Spectrum Analyzer - Swept SA = @
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 12.515000000 GHz | s o Avg Type: Log-Pwr T?ﬁi H""S'": 56
PNO: Fast rig: Free Run M RARAAARAY
IFGainil ow " #Atten: 30 dB DET|PPPPP P
Ref Offset 0.5 dB Mkr1 2.465 2 GHz
10 dBidiv  Ref -3.80 dBm -13.504 dBm
Log 01
138
-238 -24.29 dBm|
-338
438
538
535
738
838
838

Start 0.03 GHz
Res BW 100 kHz #VBW 300 kHz

Sweep 2,387 s (40001 pts

Stop 25.00 GHz

2.4652 GHz -1

04 dBm

n

25201GHz  -54.567 dBm
64061GHz  -56491 dBm
245999 GHz  -48.020 dBm
= [emarus|

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901

http://www.FCS-lab.com
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802.11n 20 Low CH, 2412MHz
30MHz-25GHz

' Keysight Spectrum Analyzer - Swept SA e, @
RL RF [soe ac | | | SENSE:PULSE] ALIGN AUTO | s
[Center Freq 12.515000000 GHz | - Avg Type: Log-Pwr TRACE
PNO: Fast 0 Trig: Free Run TYPE[M
IFGain:Low #Atten: 30dB DET|P
Ref Offset 0.5 dB Mkr1 2.404 0 GHz
10 dBidiv__ Ref -2.44 dBm -12.440 dBm
Log 01
-12.4
224 2333 demlf
324
-42:4 4
524
624
724
624
az.4

| Start 0.03 GHz

Res BW 100 kHz #VBW 300 kHz

Stop 25.00 GHz
Sweep 2,387 s (40001 pts

n

24040GHz  -12.440 dBm
2 N 1 28816GHz  -56.019 dBm
3 N 1 64960GHz  -55778 dBm
4 N 1 24B901GHz  -47674dBm
5
6
7
8
9
10
11
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=3 Jomamus|

802.11n 20 Middle CH, 2437MHz
30MHz-25GHz

o Keysight Spectrum Analyzer - Swept SA o e @
RL [ RF [soe ac | | | SENSE:PULSE] [ ALIGN AUTO |
[Center Freq 12.515000000 GHz | Avg Type: Log-Pwr s NIRRT

PNO: Fast (50 Trig: Free Run
IFGain:Low #Atten: 30 dB

beT|P PPPPP

Ref Offset 0.5 dB
1LU dBidiv  Ref -1.65 dBm
og

Mkr1 2.432 1 GHz
-11.649 dBm

@1

17

217

37

417
E17

61.7 ke

-7

B1.7

a7

Start 0.03 GHz
#VBW 300 kHz

Res BW 100 kHz

Sweep 2,387 s (40001 pts

Stop 25.00 GHz

n

24321 GHz -11.649 dBm
2.6812 GHz -56.705 dBm
7.4555 GHz -56.668 dBm
24,6055 GHz -47.623 dBm
wsa| oratus|

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
Tel: 769-27280901 Fax:769-27280901

http://www.FCS-lab.com
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802.11n 20 High CH, 2462MHz
30MHz-25GHz

Kt ht Spectriim Aahyser S SWeptSA e ]
RL [ RF [soe ac | | | SENSE:PULSE] | ALIGN AUTO |
[Center Freq 12.515000000 GHz | ; Avg Type: Log-Pwr s IEE R
PNO: Fast (50  11ig: FreeRun TYPE] M ¥WAAAAAY
IFGain:Low #Atten: 30 dB DeT|E R RERE
Mkr1 2.471 4 GHz
Ref Offset0.5 dB
||10 dBidiv__ Ref -10.81 dBm -20.811 dBm
Log Q.I
=208 =242gTiEm
-30.8
-40.8
508
608 feta
708
808
-ang
-0
Start 0.03 GHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (40001 pts

N 1 f 2.4714 GHz -20.811 dBm
2N 1 F 2.7867 GHz -56.086 dBm
3N 1 f 5.5771 GHz -55.911 dBm
4 N 1 f 24.785 3 GHz -47.966 dBm
5 £
6
7
8
9
10 M
1 -
< i | 3
= [emarus| -

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song shan lake Dongguan
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